Sunteți pe pagina 1din 37

# Number Description Qty. 40710.

AXLE GUIDE; GUIDE JOINT


axle guide; guide joint; wheel hub; front

1 3054071533 wishbone 2
3054071533 CTR primed
2 3054071752 retaining plate 2
3 N 0111864 hexagon nut, self-locking; M12X1,5 4
4 811407181A bonded rubber bush 4
4 857407181 bonded rubber bush; for increased ground clear.: 4
5 N 0116721 washer; B10,5 4
6 N 0211302 hexagon nut, self-locking; M10 4
7 N 10345201 hexagon bolt; M10X80 4
8 171407277 fitted washer 2
9 377407365B guide joint; for power steering; left; PR-1N1 1
9 377407365C guide joint; PR-1N0 2
9 377407366B guide joint; for power steering; right; PR-1N1 1
10 N 0104455 hexagon bolt; M10X45 2
11 N 0211302 hexagon nut, self-locking; M10 2
12 ZBA407615 wheel hub; front
12 5X0407615A wheel hub; front 2
13 3X0407625 angular ball bearing 2
13 330407626A angular ball bearing; CN. 2
14 N 0122951 securing ring; 72X2,5 4
15 171407643A hexagon nut, self-locking 2
0710. AXLE GUIDE; GUIDE JOINT; WHEEL HUB
# Number Description Qty. 40730. DRIVE SHAFT WITH CONSTANT
drive shaft with constant; velocity joints; front; 1.6ltr.; UNF,UPD,BJF

1 377407271AD drive shaft with constant; velocity joints; for vehicles 2


1 377407271C drive shaft with constant; velocity joints; for models wi 1
1 377407271J drive shaft with constant; velocity joints; for vehicles 1
1 377407272AL drive shaft with constant; velocity joints; for vehicles 1
1 377407272AM drive shaft with constant; velocity joints; for models wi 1
2A 377407294A balance weight 1
6 1135012291 socket head bolt 12
7 113501329 spacer 6
8 377498099J outer joint with; assembly parts; for models with anti-l 2
8 377498099L outer joint with; assembly parts; for vehicles without an 2
9 377498103 constant velocity joint; for models with anti-lock; brake 1
9 547498103 constant velocity joint; for models with anti-lock; brake 1
9 547498103 constant velocity joint; for vehicles without anti-; lock 2
10 3254982011 repair set 2
11 377498203 repair set 2
0730. DRIVE SHAFT WITH CONSTANT; VELOCITY JOINTS
# Number Description Qty. 40920. DIFFERENTIAL; PINION GEAR S
differential; pinion gear set; for 5 speed manual transmiss.; 4-cylinder+; EFJ,PAA,GCY,; GUD,PXC,PGC,; PZC,PUA

1 014409121K differential housing; ball:82mm 1


2 134091312 cover cap; EFJ,PAA,GCY,; GUD,HVR,FJX 1
2 014409131H cover for axle differential; PXC,PGC,PZC,; PUA,PZB,P 1
2 134091312 cover cap; use if required:; 013 409 355 1; 013 409 1
3 084301143A magnet 2
4 N 0132911 clamping sleeve; 4X28 2
5 014409135A hexagon bolt 8
6 013409143B pinion gear set; 37:9; PXC,PZC 1
6 013409143K pinion and crown wheel; 43:9; PAA
6 013409143M pinion and crown wheel; 41:8; GCY,GUD,HVR,; FJX 1
6 134091434 pinion and crown wheel; 37:9; PUA
6 134091436 pinion and crown wheel; 35:9; PYA,HPF 1
6 134091437 pinion and crown wheel; 43:9; EFJ 1
6 134091439 pinion and crown wheel; 35:9; PGC,PZB 1
7 014409161B locknut 2
8 014409170B thrust washer assembly 1
8 02J409170 thrust washer assembly 1
9 12409177 shaft - differential pinion 1
10 14409187 drive wheel speedometer 1
11 14409189 tappet bushing 1
12 13409193 guide for pinion 1
13 144091971 speedometer pinion 1
14 013409355A flanged shaft; PXC,PGC,PZC, 2
14 013409355B flanged shaft; PUA 2
14 134093552 flanged shaft; PUA 2
14 134093551 flanged shaft; EFJ,GCY,GUD, 2
14 134093552 flanged shaft; to use for:; 013 409 131 2; PAA
15 134093992 o-ring 2
16 113517185B taper roller bearing 2
17 113517201A adjusting washer; 0,15 2
17 113517202A adjusting washer; 0,20 X
17 113517203A adjusting washer; 0,30 X
17 113517204A adjusting washer; 0,40 X
17 113517205A adjusting washer; 0,50 X
17 113517206A adjusting washer; 0,60 X
17 113517207A adjusting washer; 0,70 X
17 113517208A adjusting washer; 0,80 X
17 113517209A adjusting washer; 0,90 X
17 113517210A adjusting washer; 1,0 X
17 113517211A adjusting washer; 1,20 X
18 N 0901971 hexagon head bolt (combi); M8X35-S2 10
19 N 0101691 hexagon bolt; M8X1X88 2
20 ZBC498081B 1 set: differential pinions 1
0920. DIFFERENTIAL; PINION GEAR SET; FOR 5 SPEED MANUAL TRANSMISS.
J,PAA,GCY,; GUD,PXC,PGC,; PZC,PUA,PZB,; PYA,HVR,HPF,; FJX
# Number Description Qty. 41120. SUSPENSION; SHOCK ABSORB
suspension; shock absorbers; anti-roll bar; front

1 377411105E coil spring; for vehicles with no air; conditioning sy 2


1 5X3411105 coil spring; for vehicles with no air; conditioning sy 2
1 377411105F coil spring; for vehicles with air condit.; optional:; 2
1 5X0411105 coil spring; for vehicles with air condit.; optional:; 2
1 377411105G coil spring; for vehicles with no air; conditioning syste 2
1 5X0411105A coil spring; for vehicles with no air; conditioning syst 2
1 377411105L coil spring; for vehicles with air condit.; front; PR-M9N 2
1 5X0411105AA coil spring; for vehicles with air condit.; for increased gr 2
1 5X0411105T coil spring; for vehicles with no air; conditioning system 2
2 3074113096 anti-roll bar 1
3 3054113131 rubber bush 2
4 3054113271 rubber bush 2
5 3074113331 clamp 2
6 3074113352 retaining bar 2
7 N 01024212 hexagon bolt; M8X25 4
8 N 0120081 spring ring; B8 4
9 N 01100818 hexagon nut; M8 4
9 N 01100813 hexagon nut; M8 4
9 N 01100840 hexagon nut; M8 4
10 377412025J support tube; for models without; power steering; left 1
10 377412025K support tube; for models with power; steering; left 1
10 377412025L support tube; for models with anti-lock; brake system -ab 1
10 377412026J support tube; for models without; power steering; right 1
10 377412026K support tube; for models with power; steering; right 1
10 377412026L support tube; for models with power; steering; for model 1
11 377412047 cap 2
12 5X0412113 spring disc; for increased ground clear.:; upper 2
12 5X0412113 spring disc; upper 2
12 377412113 spring disc; upper
13 377412131 stop buffer 2
14 377413175 protective cap 2
15 5X0412319 disc 2
16 5X0412329 suspension strut storage; upper 2
17 305412365A spacer ring 2
18 171412369 washer 2
19 377412375 protective cap 2
19A 377413107 protective cap 2
20 377412503AE shock absorbers; front; COFAP; PR-MK7,ML6,; MW3 2
20 377412503AE shock absorbers; for vehicles with no air; condition 2
20 377412503AH shock absorbers; front; MONROE; PR-MK7,ML6,; MW 2
20 377412503AH shock absorbers; for vehicles with no air; condition 2
20 377412503AF shock absorbers; front; PR-D3Y
20 377412503AF shock absorbers; for vehicles with air condit.; front 2
20 377412503AJ shock absorbers; for vehicles with air condit.; front 2
20 5X0412503B shock absorbers; for vehicles with no air; conditioning 2
20 5X0412503C shock absorbers; for vehicles with air condit.; for incre 2
21 N 0221501 hexagon nut, self-locking; M14X1,5 2
21 N 10535201 hexagon nut, self-locking; M14X1,5 2
1120. SUSPENSION; SHOCK ABSORBERS; ANTI-ROLL BAR
# Number Description Qty. 41920. STEERING WHEEL
steering wheel

1 377419091AA steering wheel; PR-1MM,1MT 1


377419091AA1NN black
1 377419091AB steering wheel; PR-1MM 1
377419091AB1NN black
2 377419091M steering wheel; PR-1MA 1
377419091M 999 kenya black
2 377419091Q steering wheel; PR-1MD 1
377419091Q 129 black
3 5X0419091R steering wheel; PR-1XM 1
5X0419091R 999 black
4 5X0419091AG steering wheel; inscription; TURBO; PR-1XQ,2PG 1
5X0419091AG1NN black
5 5X0419091T steering wheel; PR-1XA,1XC 1
5X0419091T 1NN black
6 5X0419091AH steering wheel; PR-1MP 1
5X0419091AH1NN black
7 5X0419091AB steering wheel; PR-2ZA 1
5X0419091AB1NN black
10 377419660A cancelling ring with carbon; brush; PR-1MA,1MT,; 1 1
11 5X0419660 cancelling ring with carbon; brush; PR-1XM 1
12 5X0419660 cancelling ring with carbon; brush; PR-1XQ,2PG 1
12 5X0959653A friction ring; PR-1XA,1XC 1
13 5X0959653 friction ring; PR-1MP,2ZA 1
15 377419669D horn button; PR-1MT,1MM 1
377419669D 999 black
16 377419669 horn button; PR-1MA 1
377419669 1NN black
16 377419669C horn button; PR-1MD 1
377419669C 1NN black
17 5X0419669 horn button; PR-1XM 1
5X0419669 999 black
18 5X0419669A horn button; PR-1XA,2PG 1
5X0419669A 1NN black
18 5X0419669B horn button; inscription; TURBO; PR-1XC,1XQ 1
5X0419669B 999 black
18 5X0419669A horn button; inscription; TURBO; PR-1XC,1XQ 1
5X0419669A 1NN black
19 airbag unit for steering wheel; see illustration:; 880-10
23 N 90550001 hexagon collar nut; self-locking; BM16X1,5 1
24 5X0959537 multifunction buttons for; steering wheel; PR-1XA,1XC, 1
1920. STEERING WHEEL
# Number Description Qty. 41930. STEERING COLUMN
steering column; PR-1N0+4UA

1 3254193411 sleeve 1
2 377419505A steering column; upper 1
3 377419514 adapter 1
4 N 90182401 clamping washer; 20X27,8 2
5 811419548A contact ring 1
6 377419549A hex collared bolt; PR-4N0 2
7 5X0419561 steering column tube; foam underlay; 220MM; PR-4N2 1
7 5X0419561A steering column tube; 320MM; PR-4N0 1
8 5X0419619 carrier 1
9 N 0115252 washer; A8,4X16 1
10 N 90407903 socket head bolt with; inner multipoint head; M8X25 1
11 823419667 pressure spring 1
12 377419683A bearing support; PR-4N0 1
13 3054197632 steering tube; lower 1
14 5X0419775 sleeve 2
15 ZBA201689 hexagon nut; M8 1
16 1134155391 clamp 1
17 N 0903485 hexagon bolt; M8X40 1
18 N 90935601 hexagon bolt; M8X20; PR-4N0 2
18 377419549 hexagon bolt; M8X1,25; PR-4N2 2
19 377419523 sealing cap 1
1930. STEERING COLUMN
# Number Description Qty. 41935. STEERING COLUMN
steering column; PR-1N0,1N1

1 3254193411 sleeve 1
2 377419415B coupling 1
3 377419489A steering column bearing; lower 1
4 377419505C steering tube; upper 1
4 5X0419505 steering tube; upper 1
5 377419514 adapter 1
6 811419548A contact ring 1
7 377419549A hex collared bolt 2
8 5X0419563 steering column tube; for models with airbag; LONGO 1
8 5X0419563A steering column tube; for models without an airbag; 1
8 5X0419563B steering column tube; CURTO 1
9 5X0419619 carrier 1
10 N 0115252 washer; A8,4X16 1
11 N 90407903 socket head bolt with; inner multipoint head; M8X25 1
12 823419667 pressure spring 1
13 N 90182401 clamping washer; 20X27,8 2
14 377419683A bearing support 1
15 377419995 bracket for steering column 1
16 N 10128104 hexagon bolt; M8X30 1
17 N 90935601 hexagon bolt; M8X20 2
17 377419549 hexagon bolt; M8X1,25 2
18 377419523 sealing cap; for models without; power steering 1
18 377422523 protective cap; for models with power; steering 1
1935. STEERING COLUMN
# Number Description Qty. 41940. STEERING GEAR; WITH MECHA
steering gear; with mechanical operation; steering dampers

1 5X0419063 steering gear; for models without an airbag


1 5X0419063A steering gear; for models without an airbag; for vehicles with air condit.
1 5X0419063 steering gear; for models without an airbag; for vehicles with no air; conditioning system
1 5X0419063 steering gear; for models without an airbag
1 5X0419063A steering gear; for models with airbag 1
2 3054191211 sleeve 1
3 N 0102407 hexagon bolt; M8X20 2
4 N 0122411 spring washer; B8X15X0,8 2
4A 3074191481 thrust piece 1
4B 377419165 pressure spring
4B 5X0419165 pressure spring
5 377419161 cover
5 5X0419161 cover
5A 811419185C sealing washer
5A 5X0419185 washer for thrust piece
6 443419191 adjusting screw 1
7 3927115 o-ring 1
8 3054191991 o-ring 1
9 3074193231 shaft oil seal 1
10 N 90005501 ring; 32X1,2 2
11 3054193241 o-ring 1
12 N 0122421 spring washer; B10X18; UDH,UQG,BJY,; BHG,BGG,1Y 1
13 3054194072 retainer for steering damper; UDH,UQG,BJY,; BHG,BG 1
14 N 0104452 hexagon bolt; M10X45; UDH,UQG,BJY,; BHG,BGG,1Y 2
15 5X0419463 cap 1
16 811419469 cut-off ring 1
17 3074194711 spring
18 3054194731 shaft oil seal 1
19 211415939 washer 2
20 N 90087601 hexagon nut, self-locking; M10 2
21 N 0102449 hexagon bolt; M8X30 2
22 431412049A washer 2
23 N 0120081 spring ring; B8 2
24 N 01118410 hexagon nut, self-locking; M8 2
25 3054198311 protective sleeve 1
26 861419845A hose clip; 50X7 1
27 3054198491 clamping ring 1
28 3054250212 steering dampers; UDH,UQG,BJY,; BHG,BGG,UNF,; U 1
29 2114159091 socket; UDH,UQG,BJY,; BHG,BGG,UNF,; UPD,BJF,BSL 2
30 N 0111332 hexagon nut; M10; UDH,UQG,BJY,; BHG,BGG,UNF,; U 1
1940. STEERING GEAR; WITH MECHANICAL OPERATION; STEERING DAMPERS
# Number Description Qty. 41960. TRACK ROD; WITH MECHANIC
track rod; with mechanical operation

1 811419325B follower 1
2 3254193291 bracket; UNF,UPD,UDH,; UQG,BJF,BJY,; BGG,BHG,BS 1
2 377419329 bracket; ASF,AZN,AZP,; BJR 1
3 N 0211302 hexagon nut, self-locking; M10 4
4 377419801D track rod; left; UNF,UPD,UDH,; ASW,UQG,BJF,; BJY, 1
4 377419801F track rod; left; ASF,AZN,AZP,; BJR 1
5 377422802D track rod; right; UNF,UPD,UDH,; ASW,UQG,BJF,; AZN+4UA,AZP+; 4UA,BJY,BJR,; BGG,BHG,BNY,; BSL,1Y
5 5X0422804 track rod; right; UNF,UPD,UDH,; ASW,UQG,BJF,; AZN+4UA,AZP+; 4UA,BJY,BJR,; BGG,BHG,BNY,; BSL,1Y
5 5X0422804A track rod; right; ASF,AZN+4UC,; AZN+4UE,BJR,; AZP 1
6 305419809A rubber bush 2
7 3054198113 tie rod end; left 1
7 3074198121 tie rod end; right 1
8 3054199991 hexagon bolt 2
9 N 0111631 hexagon nut; M14X1,5 1
10 N 0111632 hexagon nut; M14X1,5 1
11 N 0111893 clamping nut; M10X1 2
1960. TRACK ROD; WITH MECHANICAL OPERATION

Y,BJR,; BGG,BHG,BNY,; BSL,1Y


Y,BJR,; BGG,BHG,BNY,; BSL,1Y
# Number Description Qty. 42240. STEERING GEAR; WITH HYDRA
steering gear; with hydraulic operation; PR-1N1

1 5X0422065 steering gear


1 5X0422065A steering gear
2 211415939 washer 2
3 N 90087601 hexagon nut, self-locking; M10 2
4 431412049A washer 2
5 N 0102449 hexagon bolt; M8X30 2
6 N 01118410 hexagon nut, self-locking; M8 2
7 N 0120081 spring ring; B8 2
2240. STEERING GEAR; WITH HYDRAULIC OPERATION
# Number Description Qty. 42260. TRACK ROD; WITH HYDRAULIC
track rod; with hydraulic operation; PR-1N1

1 377422801B track rod; left; AZP,AZN,UNF,; UPD,UDH,UQG,; BJF,BJY,BJR,; BGG,1Y


1 5W0419801B track rod; left; AZP,AZN,UNF,; UPD,UDH,UQG,; BJF,BJY,BJR,; BGG,1Y
1 377419801D track rod; left; AZP,AZN,UNF,; UPD,UDH,UQG,; BJF,BJY,BJR,; BGG,BNY,BHG,; BSL,1Y
1 5W0419801A track rod; left; AZP,AZN,UNF,; UPD,UDH,UQG,; BJF,BJY,BJR,; BGG,BNY,BHG,; BSL,1Y
1 5X0422803 track rod; left; ASW
2 377422802D track rod; right; UNF,UPD,UDH,; UQG,BJF,BJY,; BHG,BGG,1Y,; BNY,BSL
2 5X0422804 track rod; right; UNF,UPD,UDH,; UQG,BJF,BJY,; BHG,BGG,1Y,; BNY,BSL
2 5W0419804 track rod; right; UNF,UPD,UDH,; UQG,BJF,BJY,; BHG,BGG,1Y,; BNY,BSL
2 5X0422804A track rod; right; ASF,AZN,ASW,; AZP,BJR 1
2 5W0419804A track rod; right; ASF,AZN,ASW,; AZP,BJR 1
3 811419325B follower 1
4 3254193291 bracket; UNF,UPD,UDH,; UQG,BJF,BJY,; BHG,1Y,BGG 1
4 377419329 bracket; ASW,ASF,AFZ,; AZN,BJR,BTY,; AZP 1
6 3054198113 tie rod end; left 1
6 5W0419811 tie rod end; left 1
6 3074198121 tie rod end; right 1
6 5W0419812 tie rod end; right 1
7 431419813 clamping ring 2
8 3054199991 hexagon bolt 2
9 N 0111131 hexagon nut; BM14X1,5 2
10 N 0111132 hexagon nut; BM14X1,5LH 2
11 N 0111893 clamping nut; M10X1 2
12 N 0211302 hexagon nut, self-locking; M10 4
2260. TRACK ROD; WITH HYDRAULIC OPERATION

BHG,; BSL,1Y
BHG,; BSL,1Y
# Number Description Qty. 42275. OIL PUMP; OIL CONTAINER AN
oil pump; oil container and connection; parts, hoses; hydraulic; PR-1N1

1 377422155E oil pump; optional:; 5X0 422 154 A; UNF,UPD,UDH,; 1


1 377422155F oil pump; BGG 1
1 377422155G oil pump; optional:; 5X0 422 154 C; ASW,AZP,ASF,; A 1
1 5X0422154C oil pump; optional:; DIR.HIDRAULICA; 377 422 155 G 1
2 305422181A fillister hd. bolt; M5
2 N 01413319 fillister hd. bolt; M5X12
3 431422360A bungs 1
4 3254223711 oil container; UNF,UPD,UDH,; UQG,BJF,BJY,; BHG,B 1
4 377422371C oil container; ASW,AZP,ASF,; AZN,BJR,1Y ,; BGG 1
4 330422371A oil container; CN. 1
5 3254223751 end cap 1
6 3254223771 cover for oil reservoir 1
7 431422379 cover for oil filter 1
8 431422381A pressure spring 1
9 431422383A o-ring 1
10 431422385A oil filter 1
10 330422385A oil filter; CN. 1
11 5X0422477 hose bracket 1
12 377422477 hose bracket; UNF,UPD,UDH,; UQG,BJF,BJY,; BGG,B 1
15 377422477E hose bracket; ASW,ASF,AZN,; AZP,BJR 1
18 377422477J hose bracket; ASF,AZN,AZP,; BJR,BGG,1Y 1
19 377422477K hose bracket; UNF,UPD,UDH,; UQG,AZN,AZP,; BJF,BJ 2
19 4A0121093 cable tie with hose retainer; CN. 1
20 377422477M hose bracket; ASF,AZN,1Y ,; ASW,AZP,BJR,; BGG 2
21 377422845 bracket; UNF,UPD,UDH,; UQG,ASF,BJF,; AZP,AZN,BJY 1
21 5X0422845 bracket for fluid reservoir; ASW
22 377422887A oil hose; UNF,UPD,UDH,; UQG,BJF,BJY,; BHG,BNY 1
22 377422887M intake hose; ASW
23 377422887E resupply pipe; BGG,1Y 1
23 377422887H resupply pipe; ASF,AZN,AZP 1
24 377422887J resupply pipe; AZP 1
24 5X0422887 intake hose; ASW
24 5X0422887A intake hose; BJR 1
24 5X0422887B intake hose; BSL 1
25 377422887K resupply pipe; AZP 1
26 377422891D return hose; UNF,UPD,UDH,; UQG,ASF,BJF,; AZP,AZ 1
26 5X0422891A return hose; BJR,BSL 1
26 5X0422891 return hose; ASW
27 377422893N pressure hose; ASF,AZN,AZP 1
27 5X0422893 pressure hose; BJR 1
28 377422893AA pressure hose; UNF,UPD,UDH,; UQG,BJF,BJY,; BHG, 1
28 377422893AE pressure hose; ASW
28 377422893K pressure hose; BBG,1Y 1
28 5X0422893B pressure hose; BSL 1
29 377422893AD pressure hose; ASW
29 377422893P pressure hose; AZP 1
30 377422893Q pressure hose; AZP 1
31 305422900A wiring connector; M12X1,5 1
32 305422900B wiring connector; M14X1,5 1
33 377422900 banjo bolt; M16X1,5; UNF,UPD,UDH,; UQG,BJF,BJY,; 1
34 305422951A sealing plate 2
34 WHT001224 sealing plate; 12,2X15,9X1,5 2
34A 305422951B sealing plate 2
35 1J0919081 oil pressure switch; 28/40BAR; M10X1,0; ASW
38 N 02300212 hexagon nut, self-locking; M6 3
42 N 0138442 o-ring; A16X20; UNF,UPD,UDH,; UQG,BJF,BJY,; BH 2
43 N 90655501 spring band clamp; 23X12 2
44 N 90655301 spring band clamp; 17X12 1
45 NF 854085AA o-ring 2
46 N 90124801 hex collared bolt; H6,3X15K; ASF,AZN,ASW,; AZP, 2
47 N 90176301 o-ring; 38X2,50 1
- N 90655501 spring band clamp; 23X12; ASW
- 3250299011 gearbox and steering; gear oil; 20ltr.; PR-0Y1,0Y2 X
- G 002000 central hydraulic oil and; steering gear oil; PR-0Y3 1
2275. OIL PUMP; OIL CONTAINER AND CONNECTION; PARTS, HOSES